GCGREATSDANE

CHARIOT, JR.

17HP KAWASAKI ELECTRIC w/48" or 52" CUTTING DECK
P A RT S C AT A L OG SERIAL NUMBERS: 451000 - 451999

GDRZ19KAE
19HP KAWASAKI ELECTRIC w/48" or 52" CUTTING DECK
SERIAL NUMBERS: 453000 - 453999

GDRZ23KAE
23HP KAWASAKI ELECTRIC w/48" or 52" CUTTING DECK
SERIAL NUMBERS: 454000 - 454999

Part Number GREAT DANE POWER EQUIPMENT
D02-205 4700 New Middle Rd.
Rev. Date: 3-1-02 Jeffersonville, IN. 47130 U.S.A.




GREATGDANE

Index

Chariot Jr.

Frame

Rear Deck
Cutting Deck 48"
Cutting Deck 52"

Assemblies
Caster, Spindle, & Chute

Controls, Levers, & Console
Engine Components

Wiring Diagram

Hydraulic System

Hydraulic Schematic

Decals

Fig.
3
5
7
9

11
13
15
17
18
20
21

Part

10

12

14

16

19

21




GREATGDANE

Chariot Jr. Frame




GREATGDANE

Chariot Jr. Frame

Ref. No.| Part No. Description Qty.

1 D26039 |Frame Assembly 1
Includes Items 2,3,4,5,6,&30

2 D25080 |Left Lift Arm, Front 1
3 D25008 |Right Lift Arm, Front 1
4 D14019 |3/8-16 x 2-1/2" HHCS 1
5 D14009 |3/8" - 16 Flange Nut 1
6 D23039 |1/4" Square Key 1
7 D25104 |Fender, R.H. 1
8 D25105 |Fender, L.H. 1
9 D25108 |H.O.C. Quad 1
10 D22190 |Lift Handle 1
11 D18079 |Handle Grip 2
12 D25086 |H.O.C. Mount 1
13 D23054 |Bushing 2
14 D23056 |Bushing 2
15 D25109 |Foot Rest 1
16 D25081 |Right Lift Arm, Rear 1
17 D25005 |Left Lift Arm, Rear 1
18 D22191 |Release Lever 1
19 D25085 |H.O.C. Arm 1
20 D14010 |3/8" - 16 Nylon Nut 16
21 D28200 |Spring, Deck Lift 2
22 D24043 |Washer 4
23 D14013 |3/8-16 x 1" HHCS 16
24 D14056 |1/2" - 13 X 1-3/4" H.H.C.S. 2
25 D14105 |1/2" Flat Washer 16
26 D14045 |1/2" - 13 Nylon Nut 2
27 D14017 |3/8-16 x 2" HHCS 6
28 D14272 |3/4" - 10 Hex. Nut 8
29 D23069 | Swivel 3
30 D18076 |Bushing 8
31 D14104 |Retaining Ring 3
32 D25126 |Lift Rod 2
33 D25087 |Cam Release 1
34 D28021 |Spring 1
35 D14058 |1/2" - 13 X 2-1/4" H.H.C.S. 1
36 D14107 |Cotter Pin 3/32" X 1" 1
37 D14282 |5/8"-11 Hex Nut 2
38 D23049 |5/8" Slip Swivel 1
39 D14015 |3/8-16 x 1-1/2" HHCS 4
40 D25107 |H.O0.C Rod 1




Chariot Jr. REAR DECK

42

yle

Current St
%




GREATGDANE

Chariot Jr. REAR DECK

Ref. No|Part No. Description Qty. Ref. No.| Part No. Description Qty.
1 D28125 |Engine-Pump Belt 1 32 D28154 [Drive Wheel 2
2 D25102 |Rear Deck 1 33 D28084 |Rod End 2
3 D15027 |Idler Base Weld 1 34 D28024 [Clevis Pin 2
4 D25059 [Idler Arm Weldment 1 35 D28102 [Cotter Pin 2
5 D18044 [Idler Pulley 1 36 D24010 (3/4"-16 X 3" H.H.C.S. 2
6 D18003 |Bushing 2 37 D18071 (ldler Spring 1
7 D14104 |1" External Retaining Ring 1 38 D14241 (10-32 X1 1/4 S.H.C.S 2
8 D14019 |3/8-16 x 2 1/2" H.H.C.S. 1 39 D14240 [10-32 Nyloc Nut 2
9 D14010 |3/8-16 Nyloc Nut 18 40 D33024 |Tube 2
10 D25000 [Hyd. System Weldment 1 41 D14147 |5/16-18 x 1 1/2" H.H.C.S. 2
11 D25045 [Oil Tank Weldment 1 42 D18058 |Zerk Fitting 3
12a | D18333 |Oil Fill Breather (plastic) 1 43 D14205 |5/16-18 Serr. Flange Nut 2
12b | D18081 |Qil Fill Breather (metal) 1 44 D14015 (3/8-16 X1 1/2 4
13 D28098 |Wheel Motor 2 45 D18094 (Qil Filter Only 1
14 D14192 |Lug Nut 10 46 D38045 |Qil Filter Asembly 1
15 D14056 |1/2"-13 x 1 3/4" HexTapbolt 14 47 D23031 [Bushing 2
16 D28088 |Brake Drum 2 48 D14009 |3/8-16 Serr. Flange Nut 7
17 D28089 |Cam Brake 2 49 D14081 [5/16-18 Nyloc Nut 2
18 D25103 |Rear Bumper 1 50 D25024 |R.H. Brake Bracket 1
19 D14008 [3/8-16 x 1 Carriage Bolt 7 50 D25028 |L.H. Brake Bracket 1
20 D14013 |3/8-16 x 1" H.H.C.S. 13 51 D24008 [3/4"-16 Lock Nut 2
21 D18076 |Bushing 4 52 D14046 |3/8 Flat Washer 9
22a | D25037 |RH Pump Arm 1 53 D14193 [Castle Nut 2
22b | D25145 |LH Pump Arm 1 54 D14194 [Cotter Pin 1/8" 2
Order D25146 & D25147 to replace these pump arms 55 D25001 [R.H. 48 Deck Thrust Arm 1
22c | D25146 |RH Block Pump Arm 1 55 D25002 [L.H. 48 Deck Thrust Arm 1
22d | D25147 |LH Block Pump Arm 1 56 D25038 [L.H. Pump Arm Weld 1
Block Arms are used w hen both pump trunion shafts point in-w ards This Armis used w hen pump trunion shafts point tow ards operators lef
23 D18043 |Pulley w/Set Screws 2 57 D13336 [Pump Block Plate 2
24a | D28227 |LH Hydraulic Pump 1 58 D14281 [M5 X 30mm Roll Pin 2
NS-24b| D28228 |RH Hydraulic Pump 1 59 D14265 [1/4"-28 X 1-1/4" HHCS 5
NS-24c | D28040 [Hydraulic Pump (10L-300P) 2 60 D14164 [3/4" Jam Nut 2
25 D18067 |Key, m5 x m28 2 61 D18207 [5/16" X 3/4" Woodruff Key #B 2
26 D14059 |1/2-13 x 2 1/2" H.H.C.S. 8
27 D14111 |1/2" Split Lock Washer 15
28 D14112 |1/2-13 Hex Nut 15
31 D14121 |3/8 Split Lock Washer 2




48” Chariot Jr. Deck




GREATGDANE

48” Chariot Jr. Deck

Ref. No.| Part No. Description Qty.
1 D25053 (48" Deck Weldment 1
2 D18086 |Blade, 16-1/2" 3
3 D14108 [5/8" - 18 X7-1/2" H.H.C.S. | 3
4 D18055 [Washer, Blade 9
5 D18030 |Spindle Assembly 3
6 D14014 |3/8" - 16 X1-1/4" H.H.C.S. | 18
7 D14046 (3/8" Flat Washer 27
8 D14010 |3/8" - 16 Nylon Nut 25
9 D28050 (Idler Pulley 1
10 D18070 [Roller 5
11 D23051 |Bushing 2

D13318 |Bushing w/ Ref No. 38 2
12 D14065 |Gage Wheel Bolt 5
13 D23058 |J - Hook 1
14 D13021 (Bushing 1
15 D25089 (L.H. Hood 1
16 D18046 |Knob 4
17 D25088 (R.H. Hood 1
18 D18209 |Pulley, Tall Hub 3
19 D28025 |Spring 1
20 D23037 |Spacer, Idler Pulley 1
21 D13024 |Spacer, Pulley 2
22 D28105 |Idler Pulley 2
23 D13055 [7/8" Hex Nut 3
24 D14282 |5/8" - 18 Nut 3
25 D14023 [3/8" - 16 X3-1/2" H.H.C.S. | 2
26 D28129 (Belt 1
27 D28179 [Chain 4
28 D25082 (ldler Arm 1
29 D14015 (3/8" - 16 X1-1/2" HH.C.S. | 4
30 D18003 |Bushing 2
31 D14104 |1" Retaining Ring 1
32 D15027 (ldler Mount Weldment 1
33 D24011 [3/8" - 16 X 1" Carriage Bolt | 3
34 D14009 (3/8" - 16 Flange Nut 5
35 D14025 |3/8" - 16 X4" H.H.C.S. 1
36 D14111 |1/2" Lock Washer 5
37 D14112 [1/2" - 13 Hex. Nut 5
38 D12132 |Sq. Idler Stiffner Plate 2




52” Chariot Jr. Deck

c6

Ap7ecim 77




GREATGDANE

52” Chariot Jr. Deck

Ref. No.| Part No. Description Qty.
1 D25112 |52" Deck Weldment 1
2 D18037 (Blade, 18" 3
3 D14108 [5/8" - 18 X 7-1/2" HH.C.S. | 3
4 D18055 [Washer, Blade 9
5 D18030 [Spindle Assembly 3
6 D14014 (3/8" - 16 X1-1/4"H.H.C.S. | 18
7 D14046 |3/8" Flat Washer 27
8 D14010 [3/8" - 16 Nylon Nut 30
9 D28050 (Idler Pulley 1
10 D18070 |Roller 5
11 D23051 (Bushing 2

D13318 |Bushing w/ Ref. No, 38 2
12 D24025 [Gage Wheel Bolt 5
13 D23058 |J - Hook 1
14 D13021 (Bushing 1
15 D25118 (L.H. Hood 1
16 D18046 |Knob 4
17 D25119 [R.H. Hood 1
18 D18084 |Pulley, Tall Hub 3
19 D28025 |Spring 1
20 D23037 |Spacer, Idler Pulley 1
21 D13024 [Spacer, Pulley 2
22 D28105 (Idler Pulley 2
23 D13055 (7/8" Hex Nut 3
24 D14282 (5/8" - 18 Nut 3
25 D14023 [3/8" - 16 X3-1/2" HH.C.S. | 3
26 D28179 [Belt 1
27 D28179 [Chain 4
28 D25082 [Idler Arm 1
29 D14015 [3/8" - 16 X1-1/2" HH.C.S. | 4
30 D18003 [Bushing 2
31 D14104 [1" Retaining Ring 1
32 D15027 (Idler Mount Weldment 1
33 D24011 [3/8" - 16 X 1" Carriage Bolt | 3
34 D14009 [3/8" - 16 Flange Nut 5
35 D14025 [3/8" - 16 X4" H.H.C.S. 1
36 D14111 [1/2" Lock Washer 5
37 D14112 (1/2" - 13 Hex. Nut 5
38 D12132 |Sq. Idler Stiffner Plate 2

10




GREATGDANE

Chariot Jr. Caster

& 13
10
e O
15 I i1
¥ ,
14
12
16
d 4 3
1 ) 11
-
. ’ # 10
4
5 ol 9
oy
k1 \ s ﬂ.
5 -
2
|
! *
b}
- 9]
"
7
&
-
Spindle Assembly
Chute Assembly IS
4 G
= i )
oS &y
o o 1
- ' Ty B 2
| I Iy
f ____.-"'.!.
‘!. i kthhm .-"{ .‘ll -3
r - - — |

11




GREATGDANE

Chariot Jr. Caster

Ref. No.| Part No. Description Qty.
la D25055 |Caster Support, for Jr. 48" 1
Includes Item # 11
1b D25096 |Caster Support, for Jr. 52" 1
Includes Item # 11
2 D25004 |Caster Yoke 1
3 D18058 (Zerk Fitting 1
4 D38009 |Caster Wheel Assembly 1
5 D33007 [Spacer, Caster Wheel 2
6 D14117 |3/4" - 16 X 8" Caster Bolt 1
7 D24008 [3/4" - 16 Top Lock Nut 1
8 D23015 [Caster Bushing 1
9 D28053 |Seal 1
10 D28051 (Bearing 2
11 D28052 [Bearing Race 2
12 D14010 [3/8" - 16 Nylon Nut 6
13 D14075 |Cotter Pin 1
14 D14224 |1" - 14 Slotted Hex. Nut 1
15 D28054 |Bearing Cap 1
16 D14013 |3/8" - 16 X 1" H.H.C.S. 6
NS-17 | D18171 |Rim, for 13" Caster Tire 1
NS-18 | D38035 [Tapered Roller Bearing 1
NS-19 | D38065 |Seal, for 13" Caster Tire 2
NS-20 | D38067 |Spacer Tube, for 13" Tire 1
NS-21 | D38068 (Bearing Spacer, 13" Tire 1

Chute Assembly

Ref. No. | Part No. Description

Q
<

~NOoO O WNPRE PR

D12086 |Chute Deflector, for 48"
D12007 |Chute Deflector, for 52"
D12006 |Hinge, Chute Deflector
D18060 |Rod, Chute Pivot

D18077 |Chute Spring

D14107 |3/32" X 1" Cotter Pin
D14205 |5/16" - 18 Flange Nut
D14113 |5/16" - 18 X 3/4" Carr. Bolt

AR RPRPNPRPR

Spindle Assembly

-Ral

Part Mo | Dascription

T-1
=2
T3
Tdf

G000 [Cuser Housing Casting |
CrE0E3 |Bearing Spocers
CraEs | Spindhe Shalt

Dridids | Beaning G305

bk

12




GREATGDANE

Chariot Jr. Controls

13




GREATGDANE

Chariot Jr. Controls

Ref. No.| Part No. Description Qty. Ref. No. | Part No. Description Qty.
1 D14066 [1/2" - 13 X4-1/2" H.H.C.S. 1 37 D28212 |Upper Control Lever 2
2 D22091 |Seat Tab 1 38 D14107 |3/8" -16 Flange Nut 12
3 D18078 |Spring 1 39 D23017 |Pivot Rod 1
4 D28043 |Rubber Strlp 1 40 D14109 1/2" Retaining Rlng 2
5 | D14010 |3/8" - 16 Nylon Nut 20 fé 31282‘7‘ igggg ;
(73 Biigéi ;rfg'e_Llesve |\rjy'\|/|oc;1ugtut é 43 D25092 |Rear Direction arm, Left 1

44 D25093 |Rear Direction arm, Right 1

8 D14148 (5/16" -18 X1-3/4" HH.C.S.| 3 45 D14018 |3/8" - 16 X 2-1/4" H.H.C.S. 4

9 D28019 [Brake Lever Assembly 1 46 D18093 |Grip 2

10 | D28152 |Dampener 2 47 | D18013 |Pivot Bushing 4
11 D28153 |Retainer Clip 4 48 D28041 |Switch 1
12 | D28113 [5/16"-18 BALL STUD 4 49 D14019 (3/8" - 16 X2-1/2" H.H.C.S. | 2
13a | D23074 |Control Rod 2 50 D28176 |Ignition Switch 1

NS-13b| D23033 |RH Control Rod 1 51 D14014 |3/8-16 x 1-1/4" HHCS 2

NS-13c| D23034 |LH Control Rod 1 52 D18109 |Hour Meter 1
14 D14013 |3/8-16 x 1" HHCS 7 53 D24020 |#8 Machine Screw 2
15 | D25122 |Lower Control Lewer, Left | 1 54 | D12106 (Switch Tab 2
16 | D25123 |Lower Control Lewer, Right | 1 55 | D38005 (Blade Switch 1
17 | D14014 |3/8" - 16 X1-1/4" HH.C.S. | 4 56 | D24021 |#8 Nylon Nut 2
e N B A =] ot W
19 D22090 [Switch Mount, Right 1 59 D23062 |Spacer Tubé 1
20 D22092 |Switch MOl_mt’ Left 1 60 D25014 |Retainer, Brake Cable 1
21 | D28069 |Neutral Switch 2 61 | D14129 |1/4" - 20 X 1" H.H.C.S. 2
22 D22243 Dampener Mount 1 62 D23072 |Tube, Spacer 2
23 | D22089 |Fuel Tank Bracket 1 63 | D14259 |1/4" - 20 Center Lock Nut 2
24 D28145 [Fuel Tank Assembly 1 64 D14046 |3/8" Flat Washer 8

Includes Items 25, 26, & 32 65 D28022 |Spring 2
25 D18144 [Grommet 1 66 D38002 |Spring 2
26 D28039 |Fuel Line, Pick-Up 1 67 D28184 |Rod End 2
27 D14144 |5/16" - 18 X 3/4"" HHCS 2 68 D14144 |5/16" - 18 X 3/4" H.H.C.S. 4
28 D22159 [Seat Mount, Left 1 69 D14205 |5/16" - 18 Flange Nut 4
o | leemvanyngn | 1| 70| B s Lo et |
30 D14081 [5/15" - 18 Nyloc Nut 2
72 D24017 |5/16" Star Lock Washer 2
31 D22170 | Seat Plate 1 73 D24006 |1/4"-20 x 1" Carriage Bolt 2
32| D18097 |Fuel Cap L 74 | D24007 |1/4"-20 Hex Nut 2
33 | D28183 |Seat (Standard) 1 75 | D25099 |Neutral Adjustment Tab 2
D28204 [Delux Seat (optional) NS-76 | D14006 |Hair Pin 2
D28226 [Suspension Seat (optional) Ns-77 | D33002 [3/8" - 24 Swivel 2
34 D22148 [Seat Mount Brkt., Right 1 78 D28134 |Ignition Pigtail 1
35 D22149 [Seat Mount Brkt., Left 1 79 D25106 [Console, Jr. 1
36 D14145 [5/16" - 18 X1" H.H.C.S. 8

14




GREATGDANE

Chariot Jr. Engine

ENGINE MOUNTING HARDWARE

USE WITH D18000 CLUTCH

15




GREATGDANE

Chariot Jr. Engine

Ref. No. Part No. Description Qty.
Kaw. Part |Engine - Kawasaki, 17hp, 19hp, or 23hp 1
1 D22174 |Relay Shroud 1
2 D28134 |[Engine Pigtail 1
3 D28158 ([Soleniod 1
4 D14126 |1/4"-20 X1/2"HHCS 6
5 D14044 |1/4" - 20 Nyloc Nut 8
6 D14147 |5/16"-18 X1 1/2"HHCS 4
7 D14206 |[5/16" SplitLock Washer 4
8 D13010 (1.5"od X1"id X.35 Spacer 2

Onlyused with Ref. No. 10a

9 D18145 (Cotter Key, 1/4" Tapered 1
10a D28091 |Engine Pulley, Has AHub On The Top Side 1
NS-10b D28091 |Engine Pulley, Has AHub On Both Sides 1
11 D14081 (5/16" Nyloc Nut 2
12a D18000 (Clutch, Electric 1
12b D38155 |Clutch, Mag Stop 1
13 D12043 |Bumper Support, Electric Clutch 1
14 D18068 [Rubber Pad, Electric Clutch 1
15 D18056 |Clutch Bushing 1
16 D14208 |7/16" Split Lock Washer 1
17 D24023 (7/16"-20 X3"HHCS 1
18 D28162 ([Throttle Cable 1
19 D14288 |8/32" X3/4" Pan Head Screw 1
20 D24021 (8/32" Nyloc Nut 1
21 D23047 |Battery Rod 2
22 D28116 |Main Wiring Harness 1
23 D28136 |RelayHarness 1
24 D18052 ([Relay 4
25 D14205 |5/16" Flange Nut 2
26 D18169 |Battery 1
27a D12027 |Retaining Bracket, Electric Clutch 1
27b D25153 |Retaining Bracket, Magnetic Stop Clutch 1
28 D28117 |Battery Cable, positive 1
29 D28118 |Battery Cable, positive 1
30 D22180 (Hold Down Bar 1
31 D28119 |Battery Cable, negative 1
32 D14010 (3/8" Nyloc Nut 2
33 D24011 |[3/8"-16 X 1" Carriage Bolt 2
34 D38016 (Pigtail 1
35 D14145 |(5/16"-18 X1"HHCS 1
36 D14241 |1/4" Flat Washer 2
37a D28090 ([Muffler - 17 HP Kawasaki 1
37b D28161 [Muffler - 19 & 23 HP Kawasaki 1

16



JR CHAR

OT «awasakiENGINE

P Sk TETEH IENITION BATTCH
I"u":ll1éu
.-'—Eﬁin-:[lll u . ‘]‘BTFF'T
OLE=
£ oo oo 8-
r
= E| H
[ = = T
== [ [=3] ||3 t
| e T g
§ ? ‘
I n r
.ﬁ 3
o A i
L1}
ToEE Eri s ——
< e vl Il NF
| BRRE PG TAL
BN DI Ed

CHO0E riCe. TSR (10000 1)

BARD Okl DVODE 12 T0 BE ANAY FRONM RELRY

[EEN
\l

T8

PARE HRAKE SWWITCH

E

I'[_\_‘q_ noDE

e ,-"J_ P2

_—

;

i) ETTERY LeiLE
Wil WA ECH DO o To

PN CQE ) —-.

)

£} BATTRRY CARLE
Wi IHELATOR BODT

THEF T ——

-h s r
i *;:’EE =
e A —
| / e
mELAF BESKINATION BATTERY 'II
31 SEAT OFCuT Cabl
1] P CRAAT avie . Iﬁ l
[l FTQ CLUTCH HAF STAHTEM
PO EL PND28117 | ManiaTes i o
B Dnfiae
A mam | =0
L e gusmarseme
in o our| | i
AT L m b gg| STMEHC D000 0OD0D
e T | TR BATTERY




GREATGDANE

Chariot Jr. Hydraulics

JOING3S3d OL

18




GREATGDANE

Chariot Jr. Hydraulics

Ref. No. | Part No. Description Qty.

1 D24026 |90 Degree Boss fitting w/O-Ring 4

2 D28232 |(3/8" LP Hose, 22 1/2" Length 1

3 D24028 (90 Degree fitting w/3/8" Port Tube 4

4a D28227 |LH Hydro Pump, BDP 10A-101 1
*Current Design

4b D28040 |Hydro Pump, BDP 10L-300P 1
*QOriginal Design

5 D28027 [High Pressure Hose, Short 2

6 D28026 [High Pressure Hose, Long 2

7 D28098 [Wheel Motor 2

8 D28229 (3/8" LP Hose, 17 3/4" Length 1

9 D28230 (3/8" LP Hose, 7 1/4" Length 1

10a D28228 [RH Hydro Pump, BDP 10A-203 1
*Current Design

10b D28040 [(Hydro Pump, BDP 10L-300P 1
*Qriginal Design

11 D28079 [Tee fitting w/3 - 3/8" Port Tubes 2

12 D28231 (3/8" LP Hose, 29" Length 1

13 D28233 |3/8" LP Hose, 4" Length 1

14 D28231 (3/8" LP Hose, 29" Length 1

15 D18379 [Hose Clamp 12

NS-16a | D28057 |Hose, Oil Resernwir to Oil Filter/Kohler 1

NS-16b D28163 |Hose, Oil Resernvoir to Oil Filter/Kawasaki 1

19




GREATGDANE

Chariot Jr. Hydraulic

Schematic

SYSTEW CHARGE
CHECK WALWES

]

: 1
i o ORIFICE i
i |EHARGE nthlcr%} :L_ -
li “ - " !
| F— ; o I —
===
| — e
| SYSTEM CHARGE
: CHECK VALVES MaNUAL | i +
H ! EvPASS
1
1

g
3
aa
=
-
A
L]

N
i

guTPuUT

20




GREATGDANE

Chariot Jr. Decals

CHARIOT JR GREATYDANE

DIEITS

INEBEIT

Hawa:aki 17.0 4

D2RITH=21hp  DRBITZ-19hp
D 2Bl DIRITI-1Thp  DZRIT4=25hp

o @

D28181

DIRLGR

[MiBLET DIE45

i CAUTION 4

Do T O PR WA R TG ST
DEFLECTOR, Wi CHING, PLATE O i Ty
[ERARE CAl el B Bl i, v I POSITICM. (00

00T FBERCRE 1R Dok T il B, g
FLATE G UGS THI CHUE DEFLECI0N LT

HYDRG O
AESEAVOIR
LISE QLY

"'- = ....‘-'...".-.-.. MOBIL 1 1550
T D, b [

OR
GUKKER STATE
TARS St BLATESS b b Gl s et T e R T T T A S ) TS

DIse25 D

DR

21




